
For the best experience, open this PDF portfolio in
 
Acrobat X or Adobe Reader X, or later.
 

Get Adobe Reader Now! 

http://www.adobe.com/go/reader





























1


Status Key   On Target   Not Started   Delayed   Needs Attention


Topic Commitment Target Date Status Next Steps Strategic Plan Reference


I.  Governance Practices
A.  Reduce the length of Board 
member terms and limiting the 
number of terms.


October 2013


Completed June 17, 2013.  Senate 
Bill No. 47   reduced the term lengths 
from 9 to 4 years and limiting 
members to serving two consecutive 
terms.


None. Strategy IV Tactics I.1 and I.2


B.  Establish requisite qualifications 
for Board members. October 2013
[...]
 The sodium hypochlorite generation system was not functioning at the time of inspection due to 
equipment issues. The manufacturer was contacted, and the system is now operational and 
supporting the needs of the plant, although mechanical problems continue to present challenges 
for the system. The system was not operational for 4 out of 12 months in 2013. 


 The SCADA system is out of service, and its absence is impacting plant monitoring capabilities. 
Planned improvements to this system are on hold due to insufficient funding. 


 EIMCO Clarifier No. 1 needs to be replaced. Clarifier components to be fixed include sludge trough, 
valves, and steel structure. EIMCO Clarifier No. 2 has been repaired and was placed in service in 
2013. 


 The raw water pumping and piping systems need to be improved in order to provide redundancy 
to the intake system. 


WATER QUALITY LABORATORY 
The water quality laboratory located at the Carrollton WPP conducts daily analyses of river water 
quality and purified water for both WPPs. Water samples from the distribution network are also 
analyzed at the laboratory facility. The lab continues to meet the state and federal mandated 
analytical requirements of the water plants, and is certified by the Louisiana Department of Health 
and Hospitals for analysis of coliform bacteria. 


The laboratory collects samples for protozoan analysis in addition to coliform analysis. Other regular 
analyses include hardness, turbidity, fluoride, ammonia, pH, alkalinity, total organic carbon (TOC), 
dissolved organic carbon (DOC), phosphorus, corrosion monitoring, and chlorine residual at different 
stages of treatment. The solids are analyzed for total suspended solids (TSS) and total dissolved 
solids concentrations. The laboratory also analyzes river water and finished water samples for 
volatile organic compounds.  


The laboratory continues to maintain its involvement in the Early Warning Organics Contamination 
Detection System (EWOCDS) run by the State Department of Environmental Quality (LDEQ); 
however, several upstream stations have proved unreliable. The EWOCDS program has also been 
underfunded by the State of Louisiana, which has caused a reduction in sampling and analysis.  


Monitoring stations connected by telecommunications notify LDEQ if any of the 60 Environmental 
Protection Agency (EPA) listed pollutants are detected in the river water samples. The LDEQ 
disseminates the information to the program participants, allowing an early warning of possible 
problems. The LDEQ maintains EWOCDS equipment at all participating locations; the program 
participants provide the manpower to collect and analyze the samples. 


The laboratory is currently adequately staffed with one supervisor, one microbiologist, four chemists, 
and four technicians. Much of the lab instrumentation and equipment is reaching or has reached the 
end of its service life and is in need of replacement. Analytical instruments and equipment, such as a 


 BLACK & VEATCH | Facilities Evaluation - Operation, Maintenance, and Reconstruction 15 







REPORT ON OPERATIONS FOR 2013 | Sewerage and Water Board of New Orleans 


new gas chromatograph/mass spectrometer (GC/MS), autoclaves for the microbiology lab, and fume 
hoods in the chemistry lab are needed to perform other analyses. Currently, the laboratory staff is 
working toward certification of TOC analysis in order for TOC analysis to be performed at the SWBNO 
facility. 


WATER PUMPING AND POWER 
The primary function of the Water Pumping and Power unit of the Operations Department is the 
production of steam for the generation of 25 hertz (Hz) power in addition to providing potable water 
to the City of New Orleans. The facilities at the Carrollton power plant include three pumping steam 
turbines and one gas turbine for a total theoretical capacity of 61 megawatts (MW). The steam 
required for the turbines is generated in the six boilers at a total capacity of 650,000 pounds of steam 
per hour. In addition to the 25 Hz turbine, newly installed Turbine No. 6 produces 15 MW of 60 Hz 
power, but is not yet operational. 


The generating station at the Algiers facility is capable of generating 60 cycle power using a diesel 
generator. The power generation facility can generate enough power to support operations at the 
Algiers plant. This station is also capable of performing a frequency change from 25 Hz power 
supplied from the Carrollton power plant to 60 Hz power. 


The current capacity of the Carrollton power plant is 40 MW, which is less than the 61 MW design 
capacity. Turbine No. 4 is currently out of service and being repaired, and is scheduled to be back in 
service by early 2015. Boiler No. 6 and its associated equipment have been rehabbed and are 
presently in service. 


A 200 psi high pressure natural gas line supplies fuel for the 15 MW 60 cycle, dual fuel generator 
turbine package (Turbine No. 6) and the existing Turbine No. 5. The 15 MW, 60 Hz generator facility 
supplements the commercial power available from Entergy to provide power redundancy and 
continued service in the event of a commercial power loss due to storms, hurricanes, etc. The 
generator serves the majority of the plant and raw water intake stations, and provides additional 
drainage station capacity.  


Two steam-driven distribution pumps are located at the power plant. Pump A rehabilitation was 
completed in March 2014, and Pump B will be completed by the second quarter of 2015. The 
Claiborne Pumping Station, consisting of four water distribution pumps (two 60 Hz drive and two 25 
Hz drive), and Panola Station, consisting of two pumping units (one with a 25 or 60 Hz motor and the 
other 25 Hz motor), are usually adequate for pumping finished water to the distribution network. 
The 25 Hz pump at Panola Station has been converted to operate on both 25 and 60 Hz power for 
more pumping operation redundancy. The water hammer program will provide for the replacement 
of equipment and associated valves at the Panola A & B Pump Room and Claiborne Pumping Stations. 
Two elevated tanks will also be installed to provide surge protection to the distribution system. 


Storm-proofing projects for critical SWBNO facilities, including the power buildings, are currently 
under construction. Improvements for the power buildings include reinforcing the walls, roofing, 
doors, and windows. Additional hurricane damage-related work primarily includes valve 
replacement and repair to electrical components and controls. Related items for the Water Pumping 
and Power unit are in various stages of design or construction. 


 16 NOVEMBER 2014 







Sewerage and Water Board of New Orleans | REPORT ON OPERATIONS FOR 2013 


  


Steam Driven Water Distribution Pump A Turbine 6 


Figure 2 - Power Plant 


The Water Pumping and Power unit has 78 current employees with 42 vacancies. Power for 
continued operations of the water, sewerage, and drainage systems requires staffing 24 hours per 
day, 7 days a week. Given the current levels of staffing, overtime is required to cover all the necessary 
areas within the Pumping and Power unit. In addition, approximately 18 senior operators or 
supervisors are set to retire in 5 years or less.  


Central Control 
The Central Control Power Dispatching Department is primarily responsible for the delivery of an 
adequate supply of Board generated electrical power, the continuous monitoring of the operational 
status of all electrical switchgear, and the testing of related electrical feeders and equipment. This 
Department also is responsible for verifying and enforcing the Board's safety clearance procedures 
and associated clearances within the power distribution system. In addition, this Department is 
monitors local and regional weather in order to provide advance warning of storms which could 
affect power generation requirements for the drainage and sewerage systems. Coordination of 
various power supplies, including alternative backup power supplies such as diesel generators and 
frequency changers, also comprise part of this Department's responsibilities. The Central Control 
Power Dispatching Department plays a vital role in many emergency operational situations. Serving 
as a hub of communications, Central Control informs the Board's management and senior level staff 
of changes in conditions that will affect the Board's ability to provide adequate sewerage, water, and 
drainage services. Central Control also provides valuable information during emergencies such as 
hurricanes, floods, freezes, etc., to the Office of Emergency Preparedness (OEP) through established 
Board protocols. Lack of staffing continues to be a major issue for this Department. 


SEWAGE TREATMENT PLANTS 
Black & Veatch, accompanied by the Plant Superintendent, visited both the East Bank and West Bank 
sewage treatment plants. Operations and maintenance activities of both plants have been contracted 
to Veolia Water. A representative of the SWBNO is to oversee the contract operator. This 
representative works in the Engineering Department within the SWBNO for the Operations 
Department. Both treatment plants were operational at the time of the site visits and were meeting 
the discharge limits according to treatment plant personnel. The contract to operate both facilities 


 
BLACK & VEATCH | Facilities Evaluation - Operation, Maintenance, and Reconstruction 17 







REPORT ON OPERATIONS FOR 2013 | Sewerage and Water Board of New Orleans 


was recently bid; Veolia won the contract and will continue to be the contract operator for the next 
10 years.  


East Bank Sewage Treatment Plant 
The East Bank Plant has a treatment capacity of 122 mgd (dry weather). The plant is currently 
receiving approximately 98 mgd of flow, which is approximately 5 percent more than the flow 
received in 2012. The treatment facilities at the plant include bar screens, grit removal, a pure oxygen 
activated sludge system, final clarification, and disinfection. The solids generated during sewage 
treatment are thickened, dewatered (using belt filter presses), and finally incinerated. A new sludge 
dryer is currently under design as an alternative sludge treatment system to supplement the existing 
fluid bed incinerator (FBI). 


  


Influent Screen Liquid Oxygen Tank 


Figure 3 - East Bank Sewage Treatment Plant 


The following items summarize the improvements that will be or have been performed at the East 
Bank Plant: 


 Reactors Nos. 1 and 4 were out of service for rehabilitation. There is excess solids buildup within 
the reactors which will require cleanout and disposal. Removal and rehabilitation of the reactors 
were delayed by limited funds. 


 New Administrative Building has recently been completed. 


 There is no automation for mechanical rake on the bar screens; raking must be conducted 
manually at regular intervals. 


 Cyclone grit separators exhibited corrosion. 


 Operator noted two channels from the grit chambers to the aerobic reactors will require cleaning. 


 Return sludge line was corroded and out of service. A temporary, aboveground replacement line is 
being used to return sludge from the return activated sludge pump stations to the influent channel. 
Permanent repair is under design. 


 Operator noted liquid oxygen tank is nearing the end of its useful life. High purity oxygen system 
components appeared in good condition. 


 18 NOVEMBER 2014 







Sewerage and Water Board of New Orleans | REPORT ON OPERATIONS FOR 2013 


 Several mechanical mixers on aerobic reactors were out of service, impacting the reliability of the 
treatment system.  


 Effluent pumps appeared in fair condition. The operator noted there have been difficulties keeping 
these pumps operating reliably due to electrical system issues. The electrical system is being 
evaluated and will likely require upgrades to increase the reliability of the effluent pumps. 


 Electrical controls and switchgear appeared in fair condition. The operator noted the older 
electrical equipment has ongoing maintenance issues. 


 A flood protection berm is being completed at the plant to minimize future plant flooding. 


 The effluent line requires minor repairs, as cracks have formed due to the berm construction. 


The average influent TSS and BOD concentration for 2013 are approximately 150 milligrams per liter 
(mg/L) and 115 mg/L, respectively. These concentrations are significantly lower than normal, which 
is likely the result of a significant increase in the amount of inflow and infiltration in the collection 
system requiring treatment at the plant. Effluent quality has been adequate over the last year, with an 
average effluent TSS concentration of 16 mg/L and an average effluent BOD concentration of 21 
mg/L. One permit violation, the fecal coliform permit limit, occurred during December 2013. This 
violation was attributed to a sampling error, and was immediately corrected by the plant staff.  


West Bank Sewage Treatment Plant 
The West Bank Plant has a treatment capacity of 20 mgd (dry weather). The plant is currently 
receiving approximately 10.1 mgd of flow. The West Bank treatment facility consists of bar screens, 
primary clarifiers, trickling filters, final clarifiers, and chlorine disinfection. Primary and secondary 
solids are co-thickened in a gravity thickener and hauled to the East Bank facility for incineration.  


   


Corrosion of Primary Clarifier Weir Existing Emergency Generator 


Figure 4 - West Bank Sewage Treatment Plant 


A summary of findings for the West Bank Plant follows below: 


 Concrete and pavement adjacent to the bar screens and aerated grit basins showed cracks and 
settling. 


 The second bar screen (of four bar screens) was inoperable, as the chain had jumped the sprocket. 


 
BLACK & VEATCH | Facilities Evaluation - Operation, Maintenance, and Reconstruction 19 







REPORT ON OPERATIONS FOR 2013 | Sewerage and Water Board of New Orleans 


 Grit cyclones for collecting grit from the grit basins exhibited significant corrosion. 


 Two grit pumps are in need of replacement. 


 Weirs and rotating arms of primary sedimentation basins show significant corrosion. 


 Operator noted all five pumps in the main collection basin need to be rehabbed. 


 The structural condition of the trickling filters appeared to be good. Minor structural issues with 
Trickling Filter No. 1 were noted. 


 The drive motor for the arms on the trickling filters is currently inoperable and operates based on 
hydraulics; however, treatment is still acceptable. 


 Check valve on effluent pump was leaking. Crews were onsite performing maintenance. 


 Standby generator was out of service. A temporary emergency generator will be onsite until the 
repair parts arrive. 


The monthly average TSS and BOD influent concentrations are approximately 86 and 85 mg/L, 
respectively. The monthly average effluent TSS and BOD concentrations for the last year have been 
approximately 10.4 and 8.8 mg/L, respectively. 


SEWAGE AND DRAINAGE PUMPING STATIONS 
Inspections of the drainage pump stations (DPSs) and sanitary sewage pump stations (SPSs) for both 
the East and West Banks of New Orleans were conducted over a 4 day period, beginning Monday, 
March 10, 2014, and ending Thursday, March 13, 2013. The observation report details the 
operational status of each SPS and DPS throughout the City of New Orleans. Pumps which were not 
turned on at the time of the observations were deemed to be either “in service” or “out of service” 
based on direction from SWBNO supervisors or pump station operators.  


Upon inspection, all DPSs and SPSs were operational using either permanent or temporary pumps. All 
stations have either completed or are still under storm related construction repair or upgrades. 
These repairs will increase the probability the stations will remain functional in the event of a major 
storm or power loss. The repairs include, but are not limited to, the installation of industrial capacity 